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RF Exposure Compliance Requirement

1. Standard requirement

Systems operating under the provisions of this section shall be operated in a manner that

ensures that the public is not exposed to radio frequency energy level in excess limit for
maximum permissible exposure. In accordance with 47 CFR FCC Part 2 Subpart J, section
2.1091 this device has been defined as a mobile device whereby a distance of 0.2m normally

can be maintained between the user and the device.

(a) Limits for Occupational / Controlled Exposure

Frequency Range Electric Field Magnetic Field Power Density Averaging Times
Strength (E) Strength (H) El 2 Hi %orS
(MHz) (V/m) (A/m) (S)(mW/cm?)
(minutes)

0.3-3.0 614 1.63 (100)* 6
3.0-30 1842/ 4.89/f (900/f)* 6
30-300 61.4 0.163 1.0 6
300-1500 - - F/300 6
1500-100000 -- - 5 6

(b) Limits for General Population / Uncontrolled Exposure

Electric Field Magnetic Field Averaging Times
Frequency Range Power Density
Strength (E) Strength (H) IEI 2,HI %orS
(MHz) v/ A (S)(mW/cm?)
(V/m) (A/m) (minutes)
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/f 2.19/f (180/f)* 30
30-300 27.5 0.073 0.2 30
300-1500 - - F/1500 30
1500-100000 - - 1.0 30

Note: f=frequency in MHz; *Plane-wave equivalent power density
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2. MPE Calculation Method

E (V/m)=(30*P*G)*°/d  Power Density: Pd(W/m?)=E*/377

E=Electric Field (V/m)

P=Peak RF output Power (W)

G=EUT Antenna numeric gain (numeric)

d= Separation distance between radiator and human body (m)

The formula can be changed to

Pd= (30*P*G)/(377*d?)

From the peak EUT RF output power, the minimum mobile separation distance, d=0.2m, as

well as the gain of the used antenna, the RF power density can be obtained.

3. Calculated Result and Limit

1)B mode: _
Frequency Argg;'nnna Peal:l'(oevl;trput Peak Output | Power Densﬂy LFI’?\:\:e(:f Test
(MHz) (Numeric) (dBm) Power (mW) | (S) (mW/cm ) Density (S) Result
(mW/cm )
2412 3.00 15.43 34.914 0.02083 1 Complies
2442 3.00 16.81 47.973 0.02863 1 Complies
2462 3.00 16.90 48.978 0.02923 1 Complies
(2) G mode: _
Frequency Argg;'nnna Peal:l'(oevl;trput Peak Output | Power Densﬂy Ll;r:\:\:ec:f Test
(MHz) (Numeric) (dBm) Power (mW) | (S) (mW/cm ) Density (S) Result
(mW/cm )
2412 3.00 15.40 34.674 0.02069 1 Complies
2442 3.00 16.05 40.272 0.02403 1 Complies
2462 3.00 16.47 44.361 0.02647 1 Complies
3) HT20 mode: _

Freq;enc AnGt::‘lnna PeaFl’(oevtétrput Peak Output | Power DenS|ty LFI’r:\::e(:f Test
(MHz) | (Numeric) |  (dBm) | POWer(mW) | (S)(mWwicm?) ?renf:zl/tcy rrSS)) Result
2412 3.00 15.45 35.075 0.02093 1 Complies
2442 3.00 15.78 37.844 0.02258 1 Complies
2472 3.00 16.18 41.495 0.02476 1 Complies

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspxand,for

electronic format documents, subject to Terms and C iti for Electronic Di at http:/www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of

liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention

only and within the limits of Client s instructions, if any. The Company’s sole respon5|bllny is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
under the tr Thisd cannot be reproduced except in full, without prior written app! of the Company. Any ized ion, forgery or ion of the

content or app of this d is and may be pr d to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.




